F ENGINE ASM-3.4L V6 PART 5 MANIFOLDS & FUEL RELATED PARTS (…

Pontiac Firebird / Spare parts catalog EPC

Name Ext. inf. A* Part number A Part number, Price per Unit., $
501 HARNESS, PCV VLVF 3.4S(L32) F 3.4S(L32) 01 10217828 - -
502 STUD, F/INJN FUEL RL(M6X1/M8X1. 25)(03. 265)(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 14089222 - -
503 RAIL, SEQ M/PORT F/INJN FUEL(SEE "FUEL INJECTOR RAIL" ILLUSTRATION IN GRP. 3. 000 FOR DETAILED VIEW. ) - -
504 BOLT, INT UPR MANIF(M8X1. 25X84MM)(8. 900)F(L32) F(L32) 11516697 - -
505 BOLT, INT UPR MANIF(M8X1. 25X70)(7. 518) (CA, US)F(L32) F(L32) 10062904 - -
506 FITTING, INT MANIF VAC (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10044942 - -
507 BOLT, HFH, M8X1. 25X20, 17THD, 18 O. D., 10. 9, 7114M(FUEL PIPE BRKT) 11515756 - -
508 BOLT, HFH, M6X1X20, 9. 8, PZOR(EVAP EMIS CNSTR PURGE SOL VLV BRKT)(ACDelco #11508600) 11508600 - -
509 VALVE, EVAP EMIS CNSTR PURGE SOL(SEE "VAPOR CANISTER & LINES" ILLUSTRATION IN GRP. 3. 000 FOR DETAILED VIEW. ) - -
510 PIPE, FUEL FEED & RTN (CA, US)F87 F87 01 10268081 - -
510 PIPE, FUEL FEED & RTN (CA, US)F87 3.4S(L32) F87 3.4S(L32) 01 10268081 - -
510 PIPE, FUEL FEED & RTN (CA, US)F67 3.4S(L32) F67 3.4S(L32) 01 10268082 - -
511 SCREW, HWH, SELF TAP, M6. 3X1. 81X13, 13. 2 O. D., 6010M, ZE(FUEL FEED PIPE CLIP) 12338139 - -
512 MANIFOLD, UPR INT(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10118668 - -
513 ADHESIVE/SEALANT, THREADLOCKER HI STRENGTH 10ML ERI(PART OF 512)(INT MANIF VAC TUBE)(ACDelco #10-1006)(89021297 SERVICED T/W BOLT 11517188) (CA, US) 89021297 - -
514 TUBE, INT MANIF VAC (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10078957 - -
515 BOLT, INT MANIF(#2, 3, 4, 8, 9 HOLES)(M8X1. 25X65)(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 05 10070191 - -
516 NUT, LWR INT MANIF(M8X1. 25, W/CON WASHER) (CA, US)F 3.4S(L32) F 3.4S(L32) 03 10070189 - -
516 NUT, LWR INT MANIF(8 X 1. 25)(13MM SOCKET)(08. 016)F 3.4S(L32) F 3.4S(L32) 01 11561630 - -
517 MANIFOLD, LWR INT(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10137051 - -
518 BRACKET, FUEL PIPE (CA, US) 10154714 - -
519 BOLT, HFH M10X1. 5X20 9. 8 PZOR(ENG LIFT FRT BRKT) 11508202 - -
520 STUD, ENG LIFT FRT BRKT(HFH M10X1. 5X20, M8X 1. 25X15, 21. 5 O. D., 43. 5 TOTAL LENGTH)(**VPI 1-877-846-8243) (CA, US)F 3.4S(L32) F 3.4S(L32) 02 10048662 - -
521 BRACKET, ENG LIFT FRT (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10055426 - -
522 BOLT, HFH, M6X1X10, 9. 8, GM6174M(FUEL PIPE BRKT) 11508567 - -
523 GASKET, LWR INT MANIF(*KIT1, KIT2) - -
524 STUD, LWR INT MANIF(M8X1. 25X15, M8X1. 25X28)F(L32) F(L32) 10044959 - -
525 SENSOR, ENG COOL T/GA(2 BLADE TERM)(CAN BE USED AS 1 TERM CONN)(3/8-18 THD)(3/8-18 THD)(MATING CONN W/LEADS USE 12126458)(ACDelco #213-77) (CA, US)F 3.4S(L32) F 3.4S(L32) 01 25037332 - -
526 BRACKET, ENG LIFT RR (CA, US)F 3.4S(L32) F 3.4S(L32) 01 14033070 - -
527 STUD, ENG LIFT RR BRKT(1993 ONLY)(HFH M10X1. 5X20, M8X 1. 25X15, 21. 5 O. D., 43. 5 TOTAL LENGTH) (CA, US)F F 10048662 - -
528 BOLT, HFH M10X1. 5X20 9. 8 PZOR(ENG LIFT RR BRKT) 11508202 - -
529 SENSOR, HTD OXY - -
530 GASKET, OXY SEN(ACDelco #G18MM)F F 02 05617102 - -
531 LUBRICANT, ANTI-SEIZE(DRY FILM), 4 0Z., BRUSH TOP CAN(OXY SEN) (CA, US) 12377953 - -
532 BOLT, EXH MANIF (CA, US)F(L32) F(L32) 10191777 - -
533 SHIELD, EXH MANIF HT(REAR) (CA, US)F(L32) F(L32) 10191771 - -
534 BOLT, EXH MANIFF(L32) F(L32) 10191778 - -
535 CONNECTOR, SECD AIR INJN CHK VLV PIPE(AT PIPE)(03. 675)F 3.4S(L32) F 3.4S(L32) 01 10217106 - -
535 CONNECTOR, SECD AIR INJN CHK VLV PIPE(AT PIPE)(5/8 X 5/8 X 3/16)(**VPI 1-877-846-8243) (CA, US)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 01 24504030 - -
536 PIPE, SECD AIR INJN CHK VLV (CA, US)F(L32,M49) F(L32,M49) 10235782 - -
537 VALVE, SECD AIR INJN CHK(ACDelco #214-419)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 02 22040805 - -
538 NUT, HFH, M8X1. 25, 17. 9 OD, 738 THK, 13MM HEX, 10, ZF(SECD AIR INJN PIPE)(8. 915)(ACDelco #11514596) 11514596 - -
539 PIPE, SECD AIR INJN PUMP(BACK PIPE) (CA, US)F(L32,M49) F(L32,M49) 10227073 - -
540 HOSE, SECD AIR INJN PUMP(**VPI 1-877-846-8243) (CA, US)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 01 10242422 - -
541 CLAMP, WORM GEAR, 28. 6-76. 2, STAINLESS STEEL(SECD AIR INJN PUMP HOSE)(ACDelco #12338017) 12338017 - -
542 CLAMP, SPRINGBAND, 27 NOMINAL DIA, 15 THK, STL, ROBO(SECD AIR INJN CHK VLV HOSE) 11570616 - -
543 STUD, EXH MANIF - LH (CA, US)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 01 10191776 - -
544 STUD, EXH PIPE(M10X1. 5X13. 7, M10X1. 5X38, 65MM TL, EXT HEX, 10. 9, PL) (CA, US)F 3.4S(L32) F 3.4S(L32) 04 10220453 - -
545 SHIELD, EXH MANIF HT(FRONT) (CA, US)F(L32) F(L32) 10191774 - -
546 MANIFOLD, EXH - LH (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10182337 - -
547 SHIELD, EXH MANIF HT INR(3. 270) (CA, US)F(L32) F(L32) 10191769 - -
548 NUT, HFH, M10X1. 5, 11. 2THK, 21. 5 O. D., 7111M(P/S PMP SUPT)(ACDelco #11517996) 11517996 - -
549 BRACE, P/S PUMP RR (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10166314 - -
550 STUD, P/S PUMP SUPT(HFH M8X1. 25X16 M8X1. 25X15, 38 TL, 17. 6 OD, POR, 9. 8))(HFH, M8X1. 25X16, M8X1. 25X15, 38 LG, 17. 6 O. D., 9. 8, POR)(03. 275)(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10066675 - -
551 SENSOR, CR/SHF POSN(24X TO ECM)(ACDelco #213-147)F(L32) F(L32) 10137663 - -
552 BOLT, HFH, M6X1X16, 13. 5 THD, 14. 2 OD, GMW25 STL, GMW3200, MACH, HDR-PT(CR/SHF POSN SEN) 11561025 - -
553 SHIELD, EXH MANIF HT(FRONT) (CA, US)F(L32) F(L32) 10151694 - -
554 SHIELD, EXH MANIF HT(REAR) (CA, US)F(L32) F(L32) 10191772 - -
555 NUT, HFH, M6X1, 5. 85THK, 14. 2 O. D., 10, ZOR(EXH MANIF H/SHLD) 03530297 - -
556 MANIFOLD, EXH(**VPI 1-877-846-8243) - RH (CA, US)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 01 10151692 - -
556 MANIFOLD, EXH(MUST ALSO ORDER 445096 PLUG AND 12345493 SEALANT)(**VPI 1-877-846-8243) - RH (CA, US)F 3.4S(L32),4-SPD AUTO TRANS(M30) F 3.4S(L32),4-SPD AUTO TRANS(M30) 01 10151692 - -
556 MANIFOLD, EXH(MUST ALSO ORDER 445096 PLUG AND 12345493 SEALANT)(**VPI 1-877-846-8243) - RH (CA, US)F 3.4S(L32),4-SPD AUTO TRANS(MD8) F 3.4S(L32),4-SPD AUTO TRANS(MD8) 01 10151692 - -
557 GASKET, EGR VLV PIPE(66MM LONG)(*KIT2)(ACDelco #10239631)F(L32) F(L32) 10239631 - -
558 PIPE, EGR VLV (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10217283 - -
559 BOLT, EGR VLV PIPE(00. 862) (CA, US)F 3.4S(L32) F 3.4S(L32) 04 14079747 - -
560 GASKET, EGR VLV PIPE(TRFR TUBE)(*KIT2)F(L32) F(L32) 10115838 - -
561 SHIELD, EGR VLV PIPE HT(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10215538 - -
562 BOLT, EGR VLV(M8X1. 25X25)(08. 900)F 3.4S(L32) F 3.4S(L32) 01 11508040 - -
563 VALVE, EGR(W/O GASKET)(PROD 17091147)(W/ELECTRICAL CONNECTION)(GASKET 24503788 REQUIRED)(ACDelco #214-5004) (CA, US)F 3.4S(L32) F 3.4S(L32) 01 17091147 - -
563 VALVE, EGR(ACDelco #214-2129)(ALL MAKES)FS67 3.4S(L32) FS67 3.4S(L32) 01 19187311 - -
563 VALVE, EGR(ACDelco #214-2129)(ALL MAKES)FS87 3.4S(L32) FS87 3.4S(L32) 01 19187311 - -
564 GASKET, EGR VLV(03. 671)(ACDelco #219-323)F 3.4S(L32) F 3.4S(L32) 01 10100094 - -
564 GASKET, EGR VLV(INTAKE MANIFOLD TO EGR TUBE)(ACDelco #219-589)(ALL MAKES)FS67 3.4S(L32) FS67 3.4S(L32) 01 19236588 - -
564 GASKET, EGR VLV(INTAKE MANIFOLD TO EGR TUBE)(ACDelco #219-589)(ALL MAKES)FS87 3.4S(L32) FS87 3.4S(L32) 01 19236588 - -
564 GASKET, EGR VLV(EGR PIPE)(ACDelco #213-4516)(ALL MAKES)FS67 3.4S(L32) FS67 3.4S(L32) 01 19236592 - -
564 GASKET, EGR VLV(EGR PIPE)(ACDelco #213-4516)(ALL MAKES)FS87 3.4S(L32) FS87 3.4S(L32) 01 19236592 - -
564 GASKET, EGR VLV(ON SPACER PLATE TO EGR TUBE)(ACDelco #213-4516)(ALL MAKES)FS67 3.4S(L32) FS67 3.4S(L32) 01 19236592 - -
564 GASKET, EGR VLV(ON SPACER PLATE TO EGR TUBE)(ACDelco #213-4516)(ALL MAKES)FS87 3.4S(L32) FS87 3.4S(L32) 01 19236592 - -
565 STUD, EGR VLV PIPE(M8X1. 25X42, 10. 9)(02. 183)(ACDelco #14054461)F 3.4S(L32) F 3.4S(L32) 01 14054461 - -
565 STUD, EGR VLV PIPE(M6X1/M8X1. 25)(03. 265)(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 14089222 - -
566 ADAPTER, EGR VLV(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10099940 - -
567 GASKET, EGR VLV ADAP (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10191741 - -
568 SHIELD, EXH MANIF HT INR (CA, US)F(L32) F(L32) 10238874 - -
569 SENSOR, CM/SHF POSN(ACDelco #213-245)F 3.4S(L32) F 3.4S(L32) 01 24508214 - -
570 BOLT, CM/SHF POSN SEN(M6X1X13)(08. 900)F 3.4S(L32) F 3.4S(L32) 01 11518061 - -
571 RTV T-330, 3 OZ. CARTRIDGE(LWR INT MANIF) 12346141 - -
572 STUD, LWR INT MANIF(USED AT #6 HOLE)F(L32) F(L32) 10069224 - -
573 BOLT, LWR INT MANIF(#7 HOLE)(M8X1. 25X55)(**VPI 1-877-846-8243)F 3.4S(L32) F 3.4S(L32) 01 10070190 - -
574 SENSOR, ENG COOL TEMP(AT INT MANIF ONLY)(2-WAY MALE)(MATING CONN W/LEADS USE 88987993)(03. 682)(USED FOR CLUSTERS W/OIL GA & LIGHT COMBINATION)(USE W/12101899 CONN)(ACDelco #213-928)F 3.4S(L32) F 3.4S(L32) 01 15326386 - -
574 SENSOR, ENG COOL TEMP(ACDelco #213-4396)(ALL MAKES)FS67 3.4S(L32) FS67 3.4S(L32) 01 19187357 - -
574 SENSOR, ENG COOL TEMP(ACDelco #213-4396)(ALL MAKES)FS87 3.4S(L32) FS87 3.4S(L32) 01 19187357 - -
575 GASKET, UPR INT MANIFF 3.4S(L32) F 3.4S(L32) 01 14097620 - -
576 BODY, THROT (CA, US)F 3.4S(L32),5-SPD M/TRANS(M49) F 3.4S(L32),5-SPD M/TRANS(M49) 01 17093074 - -
576 BODY, THROT(**VPI 1-877-846-8243) (CA, US)F 3.4S(L32),4-SPD AUTO TRANS(MD8) F 3.4S(L32),4-SPD AUTO TRANS(MD8) 01 17093126 - -
576 BODY, THROT (CA, US)F 3.4S(L32),4-SPD AUTO TRANS(M30) F 3.4S(L32),4-SPD AUTO TRANS(M30) 01 17094150 - -
577 CLAMP, WORM GEAR, 1/2X13/16(THROT BODY HTR OTLT HOSE) 22527587 - -
578 HOSE, THROT BODY HTR INL (CA, US)F 3.4S(L32) F 3.4S(L32) 02 10151660 - -
579 BOLT, HFH, M8X1. 25X45, 22THD, 17 O. D., 9. 8(TBI) 10067660 - -
580 STUD, THROT BODY(M8X1. 25X43)(03. 417) (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10048605 - -
581 GASKET, THROT BODY(03. 726)(ACDelco #40-749) (CA, US)F 3.4S(L32) F 3.4S(L32) 01 24504016 - -
582 SENSOR, MAP(ACDelco #213-1545)F 3.4S(L32) F 3.4S(L32) 01 12569240 - -
583 CLIP, ENG WRG HARN - -
584 SCREW, HEX W/FL WA, M4. 2X1. 41X45, 12. 5 O. D., 6010M, POR(MAP SEN) 03532281 - -
585 NUT, HFH, M8X1. 25, 17. 9 OD, 738 THK, 13MM HEX, 10, ZF(ACCEL CONT CBL BRKT)(8. 915)(ACDelco #11514596) 11514596 - -
586 BRACKET, ACCEL CONT CBL (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10111608 - -
586 BRACKET, ACCEL CONT CBL (CA, US)F 3.4S(L32) F 3.4S(L32) 01 10215388 - -
587 PLUG, UPR INT MANIF CORE HOLE(AUTO DRAIN, INT SQ, 3/8-18X. 42 PEOR STL)(08. 971)F 3.4S(L32) F 3.4S(L32) 01 14090911 - -
588 BOLT, HEX, M8X1. 25X16, 15 THD, 18 O. D., 10. 9, 7114M(ACCEL CONT CBL BRKT)(T/W 12345493 REPLCS 25534835) 11515755 - -
K01 GASKET KIT, INT MANIF(SI) (CA, US)F 3.4S(L32) F 3.4S(L32) 01 12520756 - -
K02 GASKET KIT, CYL HD (CA, US)F 3.4S(L32) F 3.4S(L32) 01 12520757 - -
* In the column 'A' indicates the number that is used in the selected vehicle.
- To find out where to buy the item or analog, click on price.